
A
u

to
m

a
ti

c
S

c
ru

b
b

e
r  

  

4usa

i36BT



OPERATOR MANUAL

HOW TO ORDER PARTS 

Specifications and parts are subject to change without notice.

IMPORTANT:

PROTECT THE ENVIRONMENT



3

OPERATOR MANUAL

ICE i36BT 

SAFETY PROCATIONS.......................................................................................................4

MACHINE COMPONENTS...................................................................................................5

MACHINE SETUP & INSTALLATION....................................................................................6

MACHINE OPERATION.................................................................................................7

WHILE OPERATING MACHINE..........................................................................................7

TANK DRAINING..................................................................................................................8

BATTERY CHARGING.........................................................................................................9

PREVENTATIVE MAINTENANCE.......................................................................................9

CYLINDRICAL BRUSH MODEL.......................................................................................11

CYLINDRICAL ASSEMBLY INSTRUCTIONS.............................................................12-13

BASIC TROUBLESHOOTING............................................................................................14

TECHNICAL SPECIFICATION............................................................................................15

PARTS LIST................................................................................................16-43

WEAR AND TEAR PARTS....... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .44

WIRING DIAGRAM..........................................................................................45

TABLE OF CONTENTS



OPERATOR MANUAL

1. Do not operate machine:

2. Before starting machine:

3. When using machine:

4. Before leaving or servicing machine:

5. When servicing machine:



OPERATOR MANUAL



OPERATOR MANUAL



OPERATOR MANUAL

NOTE: When fi lling the solution tank  with a 
bucket, make sure that the bucket is clean. Do not 
use the same bucket for fi lling and draining the 
machine.

NOTE: Solution will not begin to fl ow until the 
control handle bail is pulled.

NOTE: Raise squeegee when reversing machine.

NOTE: 45-60 meters (150-200 ft)per minute is
the recommended scrubbing speed.



OPERATOR MANUAL

NOTE: Brush motors will not work when
the scrub head assembly raised.

NOTE: See TANK DRAINING section to learn
how to drain recovery and solution tanks.

NOTE: The machine can not be moved unless the 
Main Power Key Switch and the Control Handle 
bail be turned on.



OPERATOR MANUAL

NOTE: Use only apprved chargers with the 
following specifi cations:

NOTE: The machine will can not operate when
charging.



OPERATOR MANUAL

NOTE: For the best machine performance, keep 
batteries charged at all times. Do not let them sit in 
a discharged condition.



11ICE i36BT

OPERATOR MANUAL

To Adjust a Tapered Brush Pattern:

1.Remove the brush door  from the brush.

2.Hold the brush plug shaft with a wrench and
loosen the 6mm hex screw.

3.To lower the brush end, turn the shaft clockwise
for the front brush and counter--clockwise for the
rear brush. Retighten hex screw.
4.Recheck brush pattern.
NOTE: Replace brushes when worn to 5/8”
(15mm).

CYLINDRICAL BRUSH MODEL

Install brush:

1. Raise scrub head off the fl oor and turn off the
power.(remove key)

2. Remove brush door from scru  head by
loosening the knob.

3. Attach brush door to the brush end that has the
double row of bristles to install brush.

4. Check the brushes to ensure they are properly
adjusted.

Inspect the Brush Pattern:
After installing a new set of cylindrical brushes 
check the brush pattern to ensure proper brush 
adjustment.
1. Measure the distance from the front edge of the
scrub head to the fl oor and from the back edge of
the scrub head to the floor.The measurements
should be the same.
2. To level the scrub head, loosen the lock nut and
turn the leveling screw clockwise to lower the rear
of the scrub head or counter--clockwise to lower
the front.

3. Position the machine on a dry dusty floor or
apply a powdered substance, such as chalk.
4.Adjust the speed control knob to "zero"(       )
5.Shut off the solution fl ow.
6.Pull the control handle bail to create a brush
pattern on the fl oor.
7.Raise the scrub head and pull the machine away.
8.Observe the brush pattern on fl oor. If the brush
pattern is uneven or tapered, adjustment is
required.







OPERATOR MANUAL



1

OPERATOR MANUAL

ICE i36BT

TECHNICAL SPECIFICATIONS

MODEL i36BT

DIMENSIONS L X W X H 1650 X 865 X 1130 mm

WEIGHT 185Kg

WEIGHT WITH BATTERIES 440 Kg

SOLUTION TANK CAPACITY 118 L / 31Gal

RECOVERY TANK CAPACITY 120 L / 31.5 Gal

SQUEEGEE  WIDTH 1185 mm / 46.5 in

CLEANING PATH WIDTH 800mm / 32 in

PRODUCTIVITY RATE 3250 m2 h

DRIVE SYSTEM Transaxle, 36VDC, 350W

TRAVEL SPEED, MAXIMUM Cleaning: 65m/Min   Transporting: 72 m/Min

MINIMUM ALSLE TURN 1600mm

PAD/BRUSH PRESSURE 40kg / 65kg / 90kg

CYLINDRICAL PRESSURE 40kg

SOLUTION FLOW RATE 0 ~ 3200ml/Min

BRUSH MOTOR(S) 650WX2,36VDC

BRUSH DIAMETER-SPEED 406mmx2,200RPM

CYLINDRICAL BRUSH MOTOR(S) 560WX2, 36VDC

CYLINDRICAL (LXD)-SPEED  800X150mmX2,750RPM

VACUUM MOTOR 600W,36VDC 

WATER LIFT - AIR FLOW 73 inch

BATTERIES 6 - 6V, 260AH optional 305AH @ 20 hr 

RUN TIME PER CHARGE 4 or 4.5 Hours

VOLTAGE DC 36V

DECIBEL RATING AT 
OPERATOR'S EAR, INDOORS

 68 dB(A)

GRADE LEVEL, MAX 10% (6°)



16 ICE i36BT / i36BT-CY

PARTS LIST

RECOVERY TANK GROUP



ICE i36BT / i36BT-CY 17

PARTS LIST

RECOVERY TANK GROUP
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION NO. 

REQ'D

1 8230103

100175-          for i36BT
RECOVERY TANK COVER

1
      -          for i36BT-CY
-100174          for i36BT

RECOVERY TANK COVER(Before modification)
-100161    for i36BT-CY

2 8230201A SEAL 1
3 8011005 CAP 1
4 8230209 GASKET 1
5 8230208 GASKET, SCREEN 1
6 8230204 SCREEN 1
7 1321213 SELF-TAPPING SCREW,ST4.2 X 13 2
8 1421510 WASHER,M5 X 10 X 1 9
9 8113007 STRIP 1

10 8131003 CAP 1
11 8310238 SENSOR, LEVEL, LIQUID, 1
12 1221512 SCREW,M5X12 3
13 8113009 CLAMP 1

14 8230102

100175-          for i36BT
RECOVERY TANK

1
     -         for i36BT-CY
-100174          for i36BT

RECOVERY TANK(Before modification)
-100161    for i36BT-CY

15 8131030 DRAIN HOSE 1
16 1962050 CLAMP 1
17 8230205 CABLE 1
18 1421816 FLAT WASHER,M8 X 16 X 1.6 4
19 1021820 HEX BOLT,M8 X 20 2
20 8111300 HINGE ASSEMBLY 2
21 1421618 FLAT WASHER,M 6 X 18 X 1.6 8
22 1021616 HEX BOLT,M6 X 16 8

23 8230135
100143-          for i36BT

BRACKET,RECOVERY TANK 1
100159-    for i36BT-CY

24 1123507 LOCK NUT,M5 2
25 8112005 GASKET, VACUUM MOTOR 1
26 1121605 HEX NUT,M6 3
27 8210209 STUD,M6 X 110 3
28 8230200 3 STAGE VACUUM MOTOR,36VDC,640W,KIT 1
29 1421612 FLAT WASHER,M6 X 12 X 1.6 5
30 1123608 LOCK NUT,M6 3
31 8230110 KIT,RECOVERY TANK(Replace the old version) 1



18 ICE i36BT / i36BT-CY

PARTS LIST

RECOVERY TANK GROUP
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION NO. 

REQ'D
31 8210216 BUSHING 3

32 1914300 TIE, NYLON, 5 X 300 1

33 8132007 MUFFLER, VACUUM MOTOR 1

34 8230126 LABEL, BATTERY INSTALLATION 1

35 4010316 ICE LOGO 1

36 8111022 WARNING LABEL 1

37 8111008 BRACKET 1

38 8111007 RECOVERY TANK SUPPORT 1

39 8115404 SLEEVE, P/M 1

40 1021830 HEX BOLT,M8 X 30 1

41 1221510 SCREW,M5 X 20 2

42 8230210 BRACKET,FILTER 1

43 8320237 FILTER,DUST 1

44 8310230 GASKET,FILTER 1

45 1421511 FLAT WASHER,M5 X 12 X 1 2

46 8111016 PLATE 2

47 1221510 SCREW,M5 X 10 6

48 8230207 PLATE 1



19 ICE i36BT / i36BT-CY

PARTS LIST

SOLUTION TANK GROUP



ICE i36BT / i36BT-CY 20

PARTS LIST

SOLUTION TANK GROUP
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION NO. 

REQ'D
1 6210131 NYLON, CLAMP 6

2 1421510 FLAT WASHER,M5 X 10 X 1 20

3 1221512 SCREW,M5 X 12 9

4 1123507 LOCK NUT,M5 6

5 8230114 BRACKET, ON BOARD CHARGER 1

6 1421612 FLAT WASHER,M6 X 12 X 1.6 14

7 1021616 HEX BOLT,M6 X 16 12

8 1221525 SCREW,M5 X 25 4

9

8230117-US ON BOARD CHARGER,36VDC,KIT [US] 1

8230131-K ON BOARD CHARGER,36VDC,KIT [EU] 1

8230132 ON BOARD CHARGER,36VDC,KIT [UK] 1

10 8230127 PLATE 1

11 8210112 HOOK, CORD 2

12 1222641 SCREW,M6 X 40 2

13 1321213 SELF-TAPPING SCREW,ST4.2 X 13 2

14 8210113 CAP, SOLUTION FILL 1

15 4010316 ICE LOGO 2

16
8230134

100175-       for i36BT
CLEAN TUBING

1
      -       for i36BT-CY

8210145
-100174       for i36BT

CLEAN TUBING(OLD)
-100161  for i36BT-CY

17 1962025 CLAMP,16 - 25mm 1

18 8230101 SOLUTION TANK 1

19 8114753 JACKET, BATTERY TERMINAL, BLACK 12

20 8230705 BATTERY CONNECT CABLE, BLACK 5

21 8113013 SPACER, BATTERY 4

22
8210105 BATTERY, 260AH @ 20Hr 6

8230120 BATTERY, 305AH @ 20Hr (OPTIONAL) 6

23 8230121 BATTERY TRAY 1

24 8230104 COVER, FRONT 1

25 1321110 SELF-TAPPING SCREW,ST3.5 X 10 3

26 1421409 FLAT WASHER,M4 X 9 X 0.8 3

27 8230750 LED LIGHT,36V,KIT 1

28 8133601 LED LIGHT MOUNTING BASE 1

29 1221520 SCREW,M5 X 20 3

30 8133602 LED LIGHT COVER 1



21 ICE i36BT / i36BT-CY

PARTS LIST

SOLUTION TANK GROUP
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION NO. 

REQ'D

31 8210518 KNOB, M8 2

32 1535830 SET SCREW,M8 X 30 2

33 1421618 PLAIN WASHER ,M6 X 18 X 1.6,SS 6

34 8113112 BUSHING 2

35 8113030 SEAL 1

36 8113002 COVER 1

37 8113007 STRAP 1

38 1221520 SCREW,M5 X 20 2

39 8230711 CURRENT TRANSFORMER, 50A 1

40 8114703 CIRCUIT BREAKER, 35A 1

41 8230708 SOLENOID SWITCH,36VDC 1

42 1123608 LOCK NUT,M6 4

43 8230128 BRACKET, SOLENOID SWITCH 1

44 1422616 LOCK WASHER, M6 6

45 8230707 KIT,BATTERY CONNECT CABLE 1

46 8230714 CONNECTOR, SB175-GREY 2

47 1521635 SCREW, HEX SOCKET, M6 X 35 2

48 8230706 KIT,BATTERY CONNECT CABLE 1

49 1021610 HEX BOLT,M6 X 10 2

50 8144024 LABEL,CIRCUIT BREAKER 2

51 8230702 SOLENOID SWITCH,36VDC 1

52 8114705 STAND-OFF, M6, RED 2



22 ICE i36BT / i36BT-CY

PARTS LIST

FRAME & DRIVE GROUP



ICE i36BT / i36BT-CY 23

PARTS LIST

FRAME & DRIVE GROUP
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION NO. 

REQ'D
1 8211505 SHOULDER  BOLT,M12 X 30 X M10 1

2 1421312 FLAT WASHER,M12 X 32 X 1.5 1

3 8210508 SPIRNG 1

4 8135001 PLASTIC THRUST WASHER,M12 X 30 X 1.5 2

5 8211501 BRACKET, SQGE LIFT 1

6 1123810 LOCK NUT,M8 7

7 8211507 KNOB, M8 1

8 8211506 PIN 1

9 1123608 LOCK NUT,M6 5

10 1421618 FLAT WASHER,M6 X 18 X 1.6 2

11 8210503 BRACKET, SQGE MNTG 1

12 8114511 BALL JOINT,M6 1

13 8211504 SHOULDER  BOLT,M12 X 7 X M8 4

14 1121807 NUT,M8 1

15 1421824 FLAT WASHER,M8 X 24 X 2 4

16 8211508 BUSHING 1

17 8230512 BRACKET, SWING 1

18 1421020 FLAT WASHER,M10 X 20 X 2 15

19 1021030 HEX BOLT,M10 X 30 8

20 1123012 LOCK NUT,M10 13

21 1124111 NUT,CAP 6

22 1123111 LOCK NUT,7/16"- 20UNF 6

23 1421120 FLAT WASHER,M12.1 X 20 X 2 6

24
8230129 WHEEL,12", FOAM FILL 2

8230116 WHEEL,12", PNEUMATIC (OPTIONAL) 2

25 8230118 BRACKET, TRANSAXLE MOUNTING 2

26
8230810 TRANSAXLE, 36VDC,KIT 1

8230811 ELECTRIC BRAKE KIT 1

27 8230119 5",CASTER 2

28 1022809 HEX BOLT,M8 X 90 1

29 1021820 HEX BOLT,M8 X 20 5

30 1422821 LOCK WASHER,M8 5



24 ICE i36BT / i36BT-CY

PARTS LIST

FRAME & DRIVE GROUP
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION NO. 

REQ'D
31 1421828 FLAT WASHER,M8 X 28 X 2 5

32 8310144
100293-         for i36BT

SLEEVE 4
     -          for i36BT-CY

33

8310118
100293-         for i36BT

ARM, SCRUB HEAD LIFTING

2
     -          for i36BT-CY

8210115
-100292         for i36BT

ARM, SCRUB HEAD LIFTING(OLD)
-100161   for i36BT-CY

34 8230136
100293-         for i36BT

T-BUSHING 2
     -          for i36BT-CY

35 1123012 LOCK NUT,M10 2

36

8230137
100293-        for i36BT

BUSHING

2
      -         for i36BT-CY

8210116
-100292         for i36BT

BUSHING(OLD)
-100161   for i36BT-CY

37 1032090
100293-         for i36BT HEX BOLT,M10 X 90

2
       -        for i36BT-CY

38

8230140
100293-        for i36BT

FRAME 1
       -       for i36BT-CY

8230105
-100292         for i36BT

FRAME(OLD) 1
-100161   for i36BT-CY

39 1021025 HEX BOLT,M10 X 25 4



ICE i36BT / i36BT-CY 25

PARTS LIST

SCRUB HEAD GROUP



26 ICE i36BT / i36BT-CY

PARTS LIST

SCRUB HEAD GROUP
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION NO. 

REQ'D

1
8230830 100293-         for i36BT BRACKET, SCRUB HEAD LIFT, RIGHT 1
8210830 -100292         for i36BT BRACKET, SCRUB HEAD LIFT, RIGHT(OLD) 1

2
8230138 100293-         for i36BT PIN 2
8210807 -100292         for i36BT PIN(OLD) 2

3 8210309 PIN, COTTER 2
4 1421816 FLAT WASHER,M8 X 16 X 1.6 14
5 1021825 HEX BOLT,M8 X 25 11
6 8210806 BRACKET, ACTUATOR MNTG 1

7
8230820 100293-         for i36BT BRACKET, SCRUB HEAD LIFT, LEFT 1
8210820 -100292         for i36BT BRACKET, SCRUB HEAD LIFT, LEFT(OLD) 1

8 1123810 LOCK NUT,M8 10
9 8230300 BRUSH MOTOR, 36VDC, 630W, KIT 2

10 1655025 KEY, 5 X 5 X 25 2
11 8210808 KNOB, M10 2
12 8210809 SPRING 2

13
8230139 100293-         for i36BT HOUSING, SCRUB HEAD,i36BT 1
8230301 -100292         for i36BT HOUSING, SCRUB HEAD,i36BT(OLD) 1

14 1421612 FLAT WASHER,M6 X 12 X 1.6 8
15 1422616 LOCK WASHER, M6 8
16 1021620 HEX BOLT,M6 X 20 8
17 8210805 HUB, BRUSH DRIVE 2
18 1421828 FLAT WASHER,M8 X 28 X 3.0 2
19 1422821 LOCK WASHER,M8 2
20 8218050 BUMPER, SCRUB HEAD 2
21 1221635 SCREW, M6 X 35 12
22 1221640 SCREW, M6 X 40 4
23 1421618 FLAT WASHER,M6 X 18 X 1.6 4
24 8210861 RETAINER BAR 4
25 8210862 SPRING, G-400S 4
26 9000004 CLUTCH, G-400S 4
27 9050016 BRUSH ASSEMBLY, 16 INCH 2
28 1321325 SELF-TAPPING SCREW,ST5 X 25 6
29 9000003 CENTER LOCK, #3 2
30 8116040 SPACER, 6.5 X 14.5 X 7.0 6
31 9040016 PAD DRIVER, 15 INCH 2
32 8210804 SPACER 4
33 1022090 HEX BOLT,M10 X 90 2
34 1111215 HEX NUT, M16 1
35 8210811 AJUSTMENT STUD, M16 1
36 8210810 BRACKET, ROLLER MNTG 1
37 1421824 FLAT WASHER,M8 X 24 X 2 2
38 8115404 SLEEVE, P/M 1
39 8116009 PROTECTIVE WHEEL 1
40 1021830 HEX BOLT,M8 X 30 1



27 ICE i36BT / i36BT-CY

PARTS LIST

SCRUB HEAD LIFT GROUP



ICE i36BT / i36BT-CY 28

PARTS LIST

SCRUB HEAD LIFT GROUP
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION NO. 

REQ'D
1 1123810 LOCK NUT,M8 6
2 1421824 FLAT WASHER,M8 X 24 X 2 10
3 8210306 BRACKET, GUIDE MNTG 1
4 1021825 HEX BOLT,M8 X 25 2
5 1422821 LOCK WASHER,M8 4
6 1021820 HEX BOLT,M8 X 20 2
7 8210118 STATIC STRAP 1
8 8210311 SPRING 2
9 8210312 WASHER, PM 2

10 8210314 SHAFT 1
11 8210310 GUIDE, ROLLER 1
12 8210313 ROLLER 1
13 1022800 HEX BOLT,M8 X 100 1
14 8210316 BRACKET, SCRUB LIFT 1
15 1123008 LOCK NUT,3/8 2
16 1022811 HEX BOLT,M8 X 110 1
17 8210319 SPRING 2
18 8210317 BRACKET, SPRING 1
19 1421132 FLAT WASHER,M 12 X 32 X 1.5 4
20 8210322 PIN 1
21 8210309 PIN, COTTER 2
22 8210318 SPRING 2
23 8230311 SLEEVE 2
24 8210321 BOLT, SHOULDER, 3/8 2
25 8230302 ACTUATOR, 36VDC 1
26 8210301 PIN 1
27 8210303 BRACKET, ACTUATOR MNTG 1
28 1421612 FLAT WASHER,M6 X 12 X 1.6 4
29 1422616 LOCK WASHER,M6 4
30 1021616 HEX BOLT,M6 X 16 4



29 ICE i36BT / i36BT-CY

PARTS LIST

SQUEEGEE GROUP (46.5 INCH STANDARD)



30 ICE i36BT / i36BT-CY

PARTS LIST

SQUEEGEE GROUP (46.5 INCH STANDARD)
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION

NO. 
REQ'D

1 8118300 RIGHT BRACKET 1
2 8210518 STAR KNOB,M8 4
3 1021835 HEX BOLT,M8 X 35 2
4 1421824 FLAT WASHER,M8 X 24 X 2.0 2
5 8116009 PROTECTIVE WHEEL 2
6 8115404 BEARING, JOURNAL 2
7 1421816 FLAT WASHER,M8 X 16 X1 .6 6
8 1021616 HEX BOLT,M6 X 16 8
9 1421618 FLAT WASHER,M6 X 18 X 1.6 8

10 8210515 BRACKET, ROLLER MNTG 2
11 8230501 SQUEEGEE HOUSING 1
12 1123810 LOCK NUT,M8 2
13 1221575 SCREW,M5 X 75 1
14 8210525 SHORT CLAMP ASSEBLY 1
15 8118624 SHAFT 1
16 8118623 SPACER 1
17 1123507 LOCK NUT,M5 1

18
8210520 CLAMP ASSEMBLY, SQUEEGEE 1
8211520 CLAMP ASSEMBLY, WITHOUT WHEEL(OP) 1

19 1022845 HEX BOLT,M8 X 45 1
20 8210527 WHEEL, 2 INCH 1

21
8230504 SQUEEGEE BLADE, REAR, LINATEX 1
8230507 SQUEEGEE BLADE, REAR, PU (OPTIONAL) 1

22 8230502 RETAINER,SQUEEGEE 1

23
8230503 SQUEEGEE BLADE, FRONT, LINATEX 1
8230506 SQUEEGEE BLADE, FRONT, PU (OPTIONAL) 1

24 8118400 CASTER, 2 INCH 2
25 1121008 HEX NUT,M10 2
26 8118200 LEFT BRACKET 1
27 8230500 SQUEEGEE ASSEMBLY 1
28 8118109 HOLDER VACUUM HOSE 1
29 8118015 VACUUM HOSE 1
30 1962050 CLAMP 1



ICE i36BT / i36BT-CY 31

PARTS LIST

SQUEEGEE GROUP (OLD)



32 ICE i36BT / i36BT-CY

PARTS LIST

SQUEEGEE GROUP (OLD)
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION

NO. 
REQ'D

1 8118300 RIGHT BRACKET 1
2 8210518 STAR KNOB,M8 4
3 1021835 HEX BOLT,M8 X 35 2
4 1421824 FLAT WASHER,M8 X 24 X 2.0 2
5 8116009 PROTECTIVE WHEEL 2
6 8115404 BEARING, JOURNAL 2
7 1421816 FLAT WASHER,M8 X 16 X1 .6 6
8 1021616 HEX BOLT,M6 X 16 8
9 1421618 FLAT WASHER,M6 X 18 X 1.6 8

10 8210515 BRACKET, ROLLER MNTG 2
11 8210511 SQUEEGEE HOUSING 1
12 1123810 LOCK NUT,M8 2
13 1121807 HEX NUT,M8 4
14 1221575 SCREW,M5 X 75 1
15 8210525 SHORT CLAMP ASSEBLY 1
16 8118624 SHAFT 1
17 8118623 SPACER 1
18 1123507 LOCK NUT,M5 1

19
8210520 CLAMP ASSEMBLY, SQUEEGEE 1
8211520 CLAMP ASSEMBLY, WITHOUT WHEEL(OP) 1

20 1022845 HEX BOLT,M8 X 45 1
21 8210527 WHEEL, 2 INCH 1
22 1021860 HEX BOLT,M8 X 60 4

23
8210514 SQUEEGEE BLADE, REAR, LINATEX 1
8210517 SQUEEGEE BLADE, REAR, PU (OPTIONAL) 1

24 8210512 RETAINER,SQUEEGEE 1

25
8210513 SQUEEGEE BLADE, FRONT, LINATEX 1
8210516 SQUEEGEE BLADE, FRONT, PU (OPTIONAL) 1

26 8210519 CLAMP, FRONT BLADE 1
27 8210530 KNOB, M6 6
28 8118400 CASTER, 2 INCH 2
29 1121008 HEX NUT,M10 2
30 8118200 LEFT BRACKET 1
31 8210510 SQUEEGEE ASSEMBLY 1
32 8118109 HOLDER VACUUM HOSE 1
33 8118015 VACUUM HOSE 1
34 1962050 CLAMP 1



ICE i36BT / i36BT-CY 33

PARTS LIST

SQUEEGEE GROUP (44.5 INCH OPTIONAL)



34 ICE i36BT / i36BT-CY

PARTS LIST

SQUEEGEE GROUP (44.5 INCH OPTIONAL)
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION NO. 

REQ'D
1 1021835 HEX BOLT,M8 X 35 2
2 1421824 FLAT WASHER,M8 X 24 X 2.0 2
3 8116009 PROTECTIVE WHEEL 2
4 8115404 BEARING, JOURNAL 2
5 1121008 HEX NUT,M10 2
6 8220501 SQUEEGEE HOUSING 1
7 8210518 STAR KNOB,M8 2
8 1123810 LOCK NUT,M8 2
9 1221575 SCREW,M5 X 75 1

10 8210525 SHORT CLAMP ASSEBLY 1
11 8118624 SHAFT 1
12 8118623 SPACER 1
13 1123507 HEX NUT,M5 1
14 8220521 CLAMP ASSEMBLY, SQUEEGEE 1

15
8220513 SQUEEGEE BLADE, REAR, LINATEX 1
8220523 SQUEEGEE BLADE, REAR, PU (OPTIONAL) 1

16 8118400 WHEEL, 2 INCH 2

17
8220514 SQUEEGEE BLADE, FRONT, LINATEX 1
8220524 SQUEEGEE BLADE, FRONT, PU (OPTIONAL) 1

18 8220518 FRONT CLAMP,LEFT 1
19 1121403 HEX NUT,M4 1
20 1123406 LOCK NUT,M4 1
21 1421409 FLAT WASHER,M4 X 9 X 0.5 1
22 1211435 SCREW,M4 X 35 1
23 8220515 FRONT CLAMP,RIGHT 1
24 8220500 SQUEEGEE ASSEMBLY 1
25 8118109 HOLDER VACUUM HOSE 1
26 8118006 VACUUM HOSE 1
27 1962050 CLAMP 1



ICE i36BT / i36BT-CY 35

PARTS LIST

SOLUTION GROUP



36 ICE i36BT / i36BT-CY

PARTS LIST

SOLUTION GROUP

DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION NO. 

REQ'D
1 8119005 BALL VALVE, G1/2 1
2 8119007 ELBOW,G1/2 1
3 8119006 CLAMP 4
4 8230304 TUB NG, 0=12 X 365MM 1
5 8119100 F LTER ASSEBLY 1
6 8119101 BASE, F LTER ASSEMBLY 1

7
8119103 SCREEN, F LTER, 70 MESH 1
8119105 SCREEN, F LTER, 40 MESH (OPT ONAL) 1

8 1622063 "O" R NG 1
9 8119102 CAP, F LTER ASSEMBLY 1

10 1421510 FLAT WASHER,M5 X 10 X 1 2
11 1221512 SCREW ,M5 X 12 2
12 8230305 TUB NG, 0=12 X 560MM 1
13 8230309 ELBOW, TUB NG BARB 1
14 8230306 TUB NG, 0=16 X 120MM 1
15 1962025 CLAMP, 16-25mm 4
16 1221512 SCREW ,M5 X 12 2
17 1422513 LOCK WASHER,M5 2
18 1421512 FLAT WASHER,M5 X 10 X 1 2
19 8230122 SOLENO 0 VALVE,36V0C 1
20 1914300 T E, NYLON, 5X300 5
21 8230307 TUB NG, 0=16 X 300MM 1
22 8310903 TUB NG, 0=12 X 175MM 2
23 8230308 F TT NG, PLAST C, TEE 1
24 1962016 CLAMP, 10-16mm 2



ICE i36BT / i36BT-CY 37

PARTS LIST

CONTROL CONSOLE GROUP



38 ICE i36BT / i36BT-CY

PARTS LIST

CONTROL CONSOLE GROUP
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION

NO. 
REQ'D

1 8134001 CONTROL CONSOLE HOUSING 1
2 1421307 FLAT WASHER M3×7×0.5 5
3 1221306 SCREW M3×6 5
4 8230709-US PCB ASSEMBLY 1
5 8134015 GASKET 1
6 1123305 LOCK NUT M3 6
7 8114710 TIMER 1

8
8114709 KEY SWITCH 1
8114752 KEY 1

9 8124717A POTENTIOMETER, KIT 1
10 8124718 KNOB, POTENTIOMETER 1
11 8210410 CONTROL PANEL 1
12 8230701 CONTROL PANEL DECAL, i36BT 1
13 1221512 SCREW M5×12 12
14 1021616 HEX BOLT M6 X 16 5
15 1421618 PLAIN WASHER  6×18×1.6,SS 9
16 8310707 EMERGENCY STOP BUTTON 1
17 8144029 DECAL, EMERGENCY STOP 1
18 8134008 PLATE, EMERGENCY STOP MNTG 1
19 8114703 CIRCUIT BREAKER, 35A 1
20 8310740 CIRCUIT BREAKER, 5A 1
21 8114005 CONNECTOR 1
22 1421510 FLAT WASHER M5×10×1.0 5
23 1021630 HEX HEAD BOLT  M6×30,SS 1
24 8014101 LIFTING ROPE SPACER 1
25 1021512 HEX HEAD BOLT  M5×12,SS 2
26 1421515 FLAT WASHER M5×15×1.0 1
27 8210413 CABLE, SQGE LIFT 1
28 1021620 HEX HEAD BOLT, M6 ×20 2
29 8014012 BAFFLE 1
30 1123608 LOCK NUT M6 8
31 8134501 BRACKET 1
32 8134508 SLEEVE 1
33 1421132 FLAT WASHER 12×32×1.5 2
34 8014010 SQUEEGEE LIFTING HANDLE 1



39 ICE i36BT / i36BT-CY

PARTS LIST

CONTROL CONSOLE GROUP

DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION

NO. 
REQ'D

35 8113104 BALL KNOB M8 1

36 1121605 HEX NUT M6 2

37 1021840 HEX BOLT M8×40 2

38 1422821 LOCK WASHER M8 8

39 1421828 FLAT WASHER M8×28×3 2

40 6210111 CLAMP, DRAIN HOSE 1

41 1221515 PH SCREW  M5×15,SS 2

42 8124743 MICRO SWITCH 1

43 8114712 MICRO SWITCH 1

44 1434300 LOCK WASHER, TOOTH, M3 4

45 1021320 SCREW M3×20 4

46 8134022 BRACKET,SWITCH 1

47 8114402 BRACKET, SPRING 1

48 1521616 SCREW M6X16, HEX SCOKET 2

49 8114300 ACTUATOR 1

50 1534608 SET SCREW M6 ×8 4

51 1535630 SET SCREW M6 ×30 1

52 8114306 SPRING 1

53 8114101 SHAFT 1

54 8134300 LEVER, BAIL 1

55 1123507 LOCK NUT M5 3

56 SPEED CONTROL BOARD 1

57 8134021 REAR PLATE, CONTROL CONSOLE 1

58 1421824 FLAT WASHER M8×24×2 6

59 1021820 HEX BOLT M8×20 6

60 1021535 SCREW, M5 × 35 2

61 8114707 RELAY, 40A 1

8230704A



ICE i36BT / i36BT-CY 40

PARTS LIST

CYLINDRICAL SCRUB HEAD GROUP



41 ICE i36BT / i36BT-CY

PARTS LIST

CYLINDRICAL SCRUB HEAD GROUP

DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION

NO. 
REQ'D

1 1123608 LOCK NUT,M6 6
2 1421612 FLAT WASHER,M6 X 12 X 1.6 12
3 8236019 LIP, HOPPER 1
4 8236020 STRIP, HOPPER 1
5 8236004 HOPPER 1
6 1021616 HEX BOLT,M6 X 16 6
7 8236038 TUBING,ID=16 X 450MM 1
8 1962025 CLAMP ,16-25MM 1
9 8701034 ELBOW, TUBING BARB 1

10 8236030 TUBING,ID=12 X 70MM 1

11 8230138        -         for i36BT-CY PIN 2
8210807 -100161    for i36BT-CY PIN(OLD) 2

12 8210309 PIN, COTTER 2
13 1021820 SCREW, M8 X 20 10

14 8230850        -         for i36BT-CY BRACKET, SCRUB HEAD LIFT, LEFT 1
8236032 -100161    for i36BT-CY BRACKET, SCRUB HEAD LIFT, LEFT(OLD) 1

15 8230840       -         for i36BT-CY BRACKET, SCRUB HEAD LIFT, RIGHT 1
8236031 -100161    for i36BT-CY BRACKET, SCRUB HEAD LIFT, RIGHT(OLD) 1

16 8236033 BRACKET, ACTUATOR MOUNTING 2
17 8236001 HOUSING CYLINDRICAL 1
18 8236011 PIN,M9.5X96 2
19 1645324 PIN, COTTER, M3.2 X 24 2
20 8236026 WHEEL,2" 6
21 8146303 END CAP,3/8" 2
22 8236035 PVC TUBING 2
23 8146305 PLASTIC CLAMP 4
24 8146301 TEE FITTING,3/8" 1
25 1221512 SCREW, M5 X 12 4
26 1436015 RING RETAINING, M15 2
27 1612602 BEARING, 6002LLU 2
28 8236009 SHAFT,IDLER 2
29 8236008 PLUG,IDLER,BRUSH 2
30 1121804 NUT,M8 2
31 1021840 SCREW, M8 X 40 2
32 1513020 COUNTERSUNK HEX SCREW,M10X20 2
33 8236013 SKIRT,CYLINDRICAL 2
34 1021816 SCREW, M8 X 16 4
35 8236014 CLAMP,SKIRT 2
36 8236002 DOOR,BRUSH 2
37 1123810 LOCK NUT,M8 4
38 1644206 PIN,M2.5X6 2
39 8236005 BRUSH,CYLINDRICAL 2
40 8013007 TUBING FITTING 1
41 1962016 CLAMP ,16MM 2
42 1111215 HEX NUT, M16 1
43 8210811 AJUSTMENT STUD, M16 1
44 8236003 FRONT COVER 1



ICE i36BT / i36BT-CY 42

PARTS LIST

SOLUTION GROUP



43 ICE i36BT / i36BT-CY

PARTS LIST

SOLUTION GROUP
DIA 
NO.

PART 
NUMBER SERIAL NUMBER DESCRIPTION

NO. 
REQ'D

1 1521612 HEX SOCKET SCREW,M6 X 12 4

2 1421612 FLAT WASHER,M6 X 12 X 1.6 8

3 8236018 COVER,BELT 2

4 8236027 BELT,DRIVE,6PJ 508MM 2

5 1021816 HEX BOLT,M8 X 16 2

6 1421824 FLAT WASHER,M8 X 24 X 2 8

7 8236029 GASKET,BELT 2

8 1521616 HEX SOCKET SCREW,M6 X 16 4

9 8236017 BRACKET, MOTOR MOUNTING 2

10 1534508 SCREW,M5 X 8 4

11 8236012 DRIVING PULLEY,6PJ 2

12 8236023 KEY,4 X 4 X 25 2

13 8236028A KIT,MOTOR,36VDC,0.75HP 2

14 1421511 FLAT WASHER,M5 X 12 X 1 4

15 1021512 HEX BOLT,M5 X 12 4

16 1422513 WASHER,LOCK,M5 X 12 X 1 4

17 8236015 ANGLE BRACKET, MOTOR 2

18 1021820 HEX BOLT,M8 X 20 18

19 8236016 BRACKET, MOTOR 2

20 1123810 LOCK NUT,M8 2

21 8118003 STAR KNOB,M8 2

22 8236034 HEX BOLT,M8 X 185 2

23 1121804 NUT,M8 2

24 8236021 DEFLECTOR,WATER 2

25 8236014 CLAMP,SKIRT 4

26 8236013 SKIRT,CYLINDRICAL 4

27 1612602 BEARING, 6002LLU 4

28 8236007 DRIVEN PULLEY,6PJ 2

29 8236024 BUSHING 2

30 8236025 PLUG, DRIVE,BRUSH 2

31 8236010 SHAFT 2

32 1655015 KEY,5 X 5 X 15 4



DIA
NO

PART
NUMBER

NO
REQ'D

1 8230116 2

2 8116009 3

3 8230119 2

4 8210513 1

5 8210514 1

6 9050016 2

7 9040016 2

8 8236005 2

9 8236013 4CYLINDRICAL SKIRT

CYLINDRICAL BRUSH

16" BRUSH 

16" PAD HOLDER

WEAR & TEAR PARTS LIST

DESCRIPTION

WHEEL, 12 INCH

PROTECTIVE WHEEL

SQUEEGEE BLADE, FRONT, LINATEX

SQUEEGEE BLADE, REAR, LINATEX

CASTER, 5 INCH

ICE i36BT 44



5






